
SUOMEN SOODAKATTILAYHDISTYS
FINNISH RECOVERY BOILER COMMITTEE

Suomen Soodakattilayhdistys ry

Utilization of the forest industry sludges –
trends and effects on modern mills

Katja Kuparinen, Satu Lipiäinen, Jussi
Saari, Esa Vakkilainen, LUT-yliopisto
16.12.2020

16A0913-E0207



LUT-yliopisto 
LUT University 
 
LUT School of Energy Systems  
 
Report 
 

 

 

 

 

Katja Kuparinen, Satu Lipiäinen, Jussi Saari, Esa Vakkilainen 

Utilization of the forest industry sludges – trends and 
effects on modern mills  
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Lappeenranta 2020 
  



Abstract 
Katja Kuparinen, Satu Lipiäinen, Jussi Saari, Esa Vakkilainen 
Utilization of the forest industry sludges – trends and effects on modern mills 
[...]
Figure 3.7. Decanter centrifuge. (Mitsubishi, 2019) 

3.2.3 Thermal drying 

Thermal energy can be used to evaporate moisture in sludge. The problem is that heat is 

often costly, and the benefits may be less valuable than the used energy. However, drying 

is obligatory with some disposal methods. For example, efficient incineration usually 

requires that dry solid content of biosludge must be at least 30–35% (Hovey, 2016). Waste 

heat utilization can make the drying process more feasible.  

The thermal drying can be executed either directly or indirectly. In direct processes, 

sludge is in contact with the heating device and heat is transferred by convection. In 

indirect methods, the drying occurs through heat transfer surface by conduction or 

radiation. Rotary disc and rotary tray are examples of indirect drying methods. Direct 

methods include e.g. rotary drum, flash, and moving belt dryers (Hovey, 2016).  

Paddle dryers are sometimes used for thermal drying of sludge. They are indirect dryers 

whose benefit in sludge drying is the use of mechanical agitation that helps to overcome 

stickiness (Mujumbar, 2015). Paddle dryers are relatively compact and energy efficient.  

Thermal drying is not usually profitable for biosludge due to low dry solid content before 

the dryer, high steam consumption, and possible grabbing risk (Liimatainen, 2000). In 

addition, behaviour of biosludge during drying is challenging. When dry solid content of 



Biosludge 28 

biosludge increases, the sludge becomes sticky. The stickiness causes agglomerating and 

adhering in the dryer, which decreases the process efficiency. Heat transfer coefficient 

can be even 60% lower with sticky materials compared with non-sticky materials. Besides 

the stickiness problems, biosludge emits odours during drying and causes corrosion risk 

on drying devices because the corrosive compounds can concentrate (Hovey, 2016).  

Mäkelä et al. (2017) dried pure biosludge in pilot-scale experiments. The pilot set-up is 

presented in Figure 3.8. Dry solid content of biosludge feed was 9%, and it increased to 

19–68% during drying with secondary heat. The reasons for variation in dry solid content 

were varying temperatures and sludge feeding rates. Energy consumption of drying was 

0.6–1.7 kWh/kg H2O. The experiment indicates that biosludge can be dried using waste 

heat at pulp and paper mills. With waste heat temperature of 70 ℃, sludge feeding 

capacity of 170 kg/h can be reached. After drying, biosludge can be used efficiently to 

replace fossil fuels. 

 

Figure 3.8. Pilot set-up of biosludge drying system. (Mäkelä et al., 2017) 

 



29 

4 Tertiary sludge 

Tertiary sludge processes aim according to (Suhr et al., 2015) at removing contaminants 

that preceding treatment steps (e.g. biological treatment) could not remove or could not 

sufficiently remove, like color, metals, total suspended solids (TSS), chemical oxygen 

demand (COD), nitrogen or phosphorus. The main focus has been reducing toxicity and 

color from the wastewater after secondary wastewater treatment (Cabera, 2017). Main 

problem with tertiary sludge is when chemicals are used, the sludge contains problematic 

compounds. Tertiary treatment using activated carbon can also be used to remove metals 

from wastewaters (Alatalo et al., 2013). 

Tertiary treatment is used in some mills and usually the amount of tertiary sludge is 

smaller than the amounts of primary and secondary sludges.  A tertiary treatment process 

can be for example chemical precipitation followed by filtration or clarification to remove 

the formed flocs. Typically used chemicals are aluminium salts, ferric chloride, ferric 

sulphate, ferrous sulphate, or lime. Tertiary sludge formation, properties and handling is 

a little studied subject. 

4.1 Tertiary sludge properties 

Tertiary sludge consists mainly of flocs that are formed by the used coagulants in the 

treatment (Hynninen and Dahl, 2008). The composition, e.g. the amount of organic or 

inorganic material depends on the dosage and the chosen chemicals (Suhr et al., 2015). 

Chemical treatment can be used in several stages and also together with biological 

treatment, and therefore the compositions of the sludge varies greatly (Strömberg & 

Herstad Svärd, 2012). Table 4.1 presents analysis results on tertiary sludge. 

  



Tertiary sludge 30 

Table 4.1. Analysis results on tertiary sludge (dry matter).  
 Strömberg & 

Herstad Svärd, 2012 
C  m-% 45.8-58.0 
H m-% 6.4-7.2 
N m-% 0.31-2.3 
S m-% 0.51-2.4 
Cl m-% 0.01-0.12 
Ash m-% 7.3-22.2 
LHV MJ/kg 16.8-22.3 

4.2 Tertiary sludge handling 

Tertiary sludge can be even more difficult to handle than biosludge (Suhr et al., 2015). It 

can include residues of iron and aluminium in small amounts. Its composition is often 

fragile (Lohiniva et al., 2001), and similarly as biosludge, tertiary sludge has poor 

dewatering properties compared with primary sludge. Due to wide variation of properties, 

the behaviour of tertiary sludge varies greatly, which affects handling (Strömberg & 

Herstad Svärd, 2012). 

Tertiary sludge cannot be combusted without auxiliary fuel due to high content of 

inorganics and water. It can somewhat be dewatered by use of centrifuge. If only synthetic 

organic polyelectrolytes are used for flocculation, sludge can be combusted; otherwise it 

is often landfilled (Suhr et al., 2015). However, it seems that combustion of tertiary sludge 

does not notably increase the risk of e.g. corrosive depositions in boilers (Strömberg & 

Herstad Svärd, 2012). 

Because tertiary treatment is still rare, the processes used still vary a lot. Main processes 

considered for tertiary treatment in pulp and paper industry are membrane filtration, 

chemical precipitation, adsorption (activated carbon, bentonite, biofiltration, ion 

exchange resins) and ozonation (Hubbe et al. 2016). 



 31 

4.2.1 Chemical precipitation 

Using chemical to flocculate dissolved and suspended matter is long known to be 

applicable. Adding aluminium salts (Al2(SO4)3, Aln(OH)mCl3n-m), iron compounds (ferric 

chloride (FeCl3), ferric sulphate (Fe2(SO4)3), ferrous sulphate (FeSO4) ) or lime 

(Ca(OH)2) generates solid residue that can be separated by clarification. 

Only a few pulp mills in the world have installed tertiary treatment that uses chemical 

precipitation (Krogerus, 2016). In Nordics, Stora Enso Varkaus, Holmen Iggesund and 

Metsä Fibre Äänekoski use tertiary treatment where chemicals are added at tertiary stage. 

In addition, a few examples are found in Chile, Brazil and China. Figure 4.1 shows an 

example configuration of a tertiary sludge system using chemical precipitation. 

 

Figure 4.1. Tertiary sludge system using chemical precipitation. (Krogerus, 2016) 



Tertiary sludge 32 

4.2.2 Adsorption  

One can also utilize materials with high surface are and affinity (activated carbon, ion 

exchange resin, processed biomaterials etc.) to adsorb contaminants from wastewater. 

Activated carbon has widely been used as an adsorbent in wastewater water treatment 

because it is highly efficient in removing organic compounds, metals and other inorganic 

pollutants (Alatalo et al., 2013). Activated carbon materials are not cheap as these carbon-

based materials have increased porosity, large surface area, variable surface chemistry, 

and high degree of surface, which all help in capturing unwanted compounds.  

Biosludge can be modified to work like activated carbon. The main advantage would be 

of removing unwanted heavy metals and other harmful but low content residues by 

replacing the expensive activated carbon by low cost adsorbent (Babel & Kurniawan, 

2003). An additional advantage would be the possibility of disposing the spent biosludge 

the same way as before. i.e. biosludge would be sidetracked to be used to capture metals 

and then utilized as before. The disadvantage would be lower adsorption capacity. Usage 

of biosludge as absorbents has not been tried at full scale, but laboratory trials have been 

conducted where high capabilities to remove e.g. P and Cr were observed.  

4.2.3 Additional filtration 

In older mills with increasing production, tertiary units have been added as an alternative 

to increasing the hydraulic capacity of primary and secondary treatment. For the same 

purpose, also biofiltration has been used (Suhr et al., 2015). Figure 4.2 presents a tertiary 

sludge system using additional filtration.  



 33 

 

Figure 4.2. Tertiary sludge system using additional filtration. (Krogerus, 2016) 

Because of hydraulic issues, several mills have installed disk type filters, e.g. Södra 

Mörrum, Södra Värö and UPM Changshu. Arauco Valdivia and Nueva Aldea use disks 

as tertiary stage.  

Sludge from this type of treatment does not differ from biosludge.  

4.2.4 Oxygenation / ozonation 

Tertiary sludge system using oxygenation is depicted in Figure 4.3. Adding chemical 

oxygen or ozone breaks more effectively the high molecular BOD (biological oxygen 

demand) still remaining in the wastewater.  



Tertiary sludge 34 

 

Figure 4.3. Tertiary sludge system using oxygenation. (Krogerus, 2016) 

Only a few pulp and paper mills use oxygenation to improve wastewater quality. E.g. 

Laakirchen Papier, UPM Ettringen and Plattling, which all are paper mills in central 

Europe, use ozone.  

4.2.5 Metal removal by precipitation 

Conventional wastewater treatment methods are geared towards removing organics that 

use oxygen (BOD), suspended solids (TSS), adsorbable organic halides (AOX), 

phosphorus and nitrogen. Metals are removed in conventional wastewater treatment with 

sludges to which they are adsorbed or taken up biologically. Some metals precipitate and 

are similarly removed with sludges.  Due to high metals content a discharger may be 

required to implement additional metal control strategies to the pulp mill wastewater 

(Melcer et al., 1998).   

Metals can be removed by precipitation using pH adjustment, carbonate precipitation or 

sulphide precipitation. The metal containing precipitate is not suited for mixing with other 

sludges.  



 35 

So far metal removal has been required in pulp mills only because the used wood contains 

additional pollutants from highly polluting sources coal combustion like mercury or 

cadmium. In Sweden Stora Enso Skoghall and BillerudKorsnäs Gruvön have been 

required to lower cadmium content in their wastewater (Sandström et al. 2016).  

 





37 

5 Sludge from raw water treatment 
Both physical and chemical processes are used for raw water purification. They include 

sedimentation, coagulation, flocculation, filtration, and disinfection. Sludge is formed by 

the coagulation and flocculation. Usage of aluminium and iron salts are used for this 

purpose. Main problematic compounds are therefore aluminium sulphate and alum. The 

formed amount is highly dependent on the quality of source water, the quality and purity 

of alum and other chemicals used in the treatment (Feria-Díaz et al., 2016). 

Water treatment can generate sludge from 0.5% to 3% of the total volume of treated raw 

water. Alum sludge disposal has been considered a problem because it is toxic to algae, 

fish, and other marine biota (George et al., 1995). Use of aluminium compounds is not 

desirable as soil improvers in agricultural land (Kupper et al., 2014). 

Table 5.1. Example compositions of water treatment sludge dry matter (g/kg) based on 
references.  

Feria-Díaz et al. 
(2016) 

Franssila (2014) Ahmad et al. 
(2016) 

pH  5.1–8.0 3.8–4.1 6.9 
Organics 64–140   

Al 27–153  80 
Fe 5–37 60–170 32 
Na 175   
N 4-5 0.2–1.0  
K 148   

Ash  800 890 

Wastewater sludge is filterable by centrifuge or vacuum filtration to dryness of 10-30%. 

Sludge in the backwash from freshwater treatment plant ~0.5 m3/ADt, containing <0.1 

kg/ADt of material, has typically been either mixed with other wastewaters or dewatered 

and mixed with other sludges in wastewater treatment plant. If included into wastewaters, 

then most of the solids from freshwater treatment sludge are separated to primary sludge.  

 





39 

6 Typical problems with sludge utilization 
The most often quoted problem with sludges is their high moisture content. When water 

content of sludge is high, the only impact of sludge incineration is to increase flue gas 

flow and losses without releasing additional heat in the furnace.  

Sludges contain many substances, and some of them can be harmful. Odour from sludge 

causes typically only nuisance but can, if concentrated, be harmful to both health and air 

quality. Some components, such as heavy metals, can limit the disposal e.g. the usage as 

fertilizer. Additionally, biosludge contains substances, e.g. chlorine and alkali, which can 

cause problems in the incineration processes.  

6.1 Corrosion problems 

Fuel components can cause corrosion especially in boilers; the most problematic are 

chlorine and potassium. Chlorine itself can cause severe corrosion (Salmenoja & Mäkelä, 

1999). Figure 6.1 shows an example of chlorine induced superheater corrosion. Alkali 

compounds, such as potassium, have a large impact on the corrosion rate. Biosludge in 

the forest industry includes chlorine because the incoming wood contains minerals and 

salts the wood has accumulated by drawing in water and evaporating it. Chlorine content 

in biosludge is higher than in traditional forest industry fuels; it can be assumed that 

biosludge incineration increases the corrosion risk. Part of the chlorine in biosludge is 

water-soluble and can therefore be removed using mechanical dewatering (Liimatainen, 

2000). 

Chlorine in fuel is partly devolatized during combustion forming either gaseous hydrogen 

chloride (HCl) or alkali chlorides, such as potassium chloride (KCl) and sodium chloride 

(NaCl). Alkali and metal chlorides reduce the melting temperature of boiler's deposits and 

consequently, the formed low melting compounds cause corrosion, especially in 

superheaters. Gaseous hydrogen chloride corrosion occurs typically in superheaters 

(Salmenoja, 2000). 



Typical problems with sludge utilization 40 

Local conditions affect the severity of corrosion. According to Salmenoja (2000), the 

main factors are combustion temperature, local atmosphere in a boiler, and retention time 

in the furnace. In addition, materials used in the boiler affect the corrosion rate. For 

example, alloying chromium to steel typically increase resistance against corrosion. 

Compounds like sulphur, sodium, and potassium can accelerate the corrosion process 

(Anttikoski, 1992). 

 

Figure 6.1. Example of chlorine induced superheater corrosion. 

Corrosion risk is different for the bark boiler and the recovery boiler. The recovery boilers 

are designed for combusting black liquor that includes high amounts of challenging 

components like chlorine, potassium and sodium, and the combustion atmosphere and 

material selection are therefore suitable for challenging fuels. Thus, biosludge addition 

does usually not cause significant problems. Bark boilers are designed for firing bark or 



 41 

other wood residues, which do not contain as much harmful components as biosludge. 

Therefore, corrosion problems are more probable than in recovery boilers. 

Superheater corrosion in bark boilers can be alleviated by using more expensive materials. 

E.g. in Imatra, after severe superheater corrosion was detected, the hottest superheaters 

were changed to X15 type material.  

6.2 Fluidized bed agglomeration 

Most of the modern biomass boilers in pulp mills are fluidized bed boilers. Effects of 

biosludge incineration on boiler emissions have been noted to cause bed agglomeration 

(Brus et al., 2005). Figure 6.2 demonstrates the problem.  

 

Figure 6.2. Example of fluidized bed agglomeration (Hulkkonen, 2006). 

Typically, fluidized beds agglomeration shows as sudden defluidization of the bed, 